
DEVELOPMENT OF NEUTRON ACTIVATION FOR INVESTIGATION 
OF WATER CLARIFICATION 

Louis Hemphill 
Principal Investigator 

Gary C. Batz 
Student Assistant 

MISSOURI WATER RESOURCES RESEARCH CENTER 

University of Missouri - Columbia 

PROJECT NUMBER - A-026 MO ----------
Agreement Number USDI-OWRR-14-31-0001-3025 

Dates June,1969 - June,1970 

COMPLETION REPORT 
September, 1970 

The work upon which this publication is based was 
supported by funds provided by the United States 
Department of the . Interior, Office of Water Re~ 
sources Research~ as authorized under the Water 
Resources Research Act of 1964. 



l 
I • 

. 1 

. l 
J 
. j 

. l 
I 

.J 

ii 

ABSTRACT 

The applicability of power spectral density techniques, 
[...]
will reveal that chlorine requires a longer contact time to 

effectively oxidize manganese at levels greater than 0.2 mg/1. 

Theoretical amounts of chlorine required are 0.64 mg/1 per 1.0 mg/1 

of iron and 1.3 mg/1 per 1.0 mg/1 of manganese. However, higher 

values are used to increase the rate of reaction and provide 

chlorine for completing reaction in practice. Chlorine's oxida

tion of manganese is dependent on the pH level, mixing conditions, 

chlorine dosage, and other factors. High pH values aid in the 

oxidation of manganese. 

Potassium permanganate has the advantage in that it is 

much faster reacting and does not form by-products which can in

tensify odors that are present in the water. Theoretically 0.94 mg/1 

of potassium permanganate is required to oxidize 1.0 mg/1 of iron 

and 1.92 mg/1 to oxidize 1.0 mg/1 of manganese. In actual practice, 

the amount used is less than the theoretical amount. Potassium 

permanganate is not as pH dependent as chlorine; an increase in 

pH does speed up reaction. 

The evaluation of the amount and type of the contaminants 

to be removed, (economic evaluation of the chemical and tendencies 

toward trihalomethane formation), must be weighed before a choice 

between chlorine and potassium permanganate is made. Since chlorine 

is used for disinfection, it is the recommended choice for a small 

treatment plant. If chlorine oxidation is impractical, consider 

air or potassium permanganate. However, if high manganese levels 



are present, potassium permanganate should be chosen out of 

necessity. Potassium permanganate is more effective than air 

if intermittent taste and odor are a problem. From a cost 

standpoint, chemical feed equipment is less costly than aera

tion equipment. The operating cost of a chemical feed unit 

could be reduced if operated on an "as need" basis. 

Clarification 

The single unit in which rapid mixing, coagulation, flocculation, 

sedimentation and sludge removal takes place is called a clarifier. Its 

basic function is the reduction of suspended solids and flocculent par

ticles before filtering of the water occurs. 

Coagulation is conducted by the rapid mixing of a chemical coagulant 

in the raw water. Chemical coagulants used are aluminum sulfate, pot

ash alum, ferric sulfate, ferrous sulfate, chlorinated copperas, ferric 

chloride, magnesium hydroxide and certain polyelectrolytes at low dosages. 

The proper coagulant and dosage is determined by laboratory testing. The 

pH of the raw water effects the effectiveness of the coagulant, thus care 

must be taken for operation within the optimum pH range. 

During the rapid mix operation, chemical for coagulation as well as 

those for pH adjustment and flocculation can be added. 

As a result of the coagulant, the suspended particles in the water 

will combine to form floe. The floe can be settled out by passing the 

water through a relatively large basin at a low velocity. 

The clarification unit is useful for the removal of turbidity, color, 

and a significant reduction in the amount of pathogenic organisms in 

water. 



Filtration 

Filtration is the process of removing suspended matter from water 

as it passes through a bed of porous material. The removal efficiency 

is dependent on the size and characteristics of the filter media, the 

thickness of the porous media, and the size and quantity of the sus

pended matter in the effluent. Filtration will reduce the matter in the 

effluent. Filtration will reduce the bacterial population of the raw 

water, but will not make it bacterially free. Turbidity is removed from 

raw water by filtration if it is clarified before entry. 

The classification of filters are gravity and pressure filters . 

. Gravity Filters. Gravity is employed to move the effluent 

through the filtering medium. Gravity filters are characterized 

by downflow operation followed by the backflow of water to cleanse 

the medium of foreign matter. 

Pressure Filters. Pressure filters are characterized by 

having the entire filter apparatus, including media layer, gravel 

bed, and underdrains enclosed in a steel shell. An advantage of a 

pressure filter is that any pressure in the water line, leading to 

the filter is not lost, as in gravity filters, but can be used for 

distribution of water once it has passed through the pressure filter. 

A disadvantage is the potential loss of media during backwash which 

cannot be observed. The filtering media are classif~ed as follows: 

Single Media. Single media filters include rapid sand, 

slow sand and anthracite. The most commonly used single media 

filter is the rapid sand filter. 



.. 

Diatomaceous Filters. The use of the filter medium is 

advantageous when suspended solids must be removed from low 

turbid waters, without coagulation. The upper limits for 

turbidity, for clarification without coagulation, is about 

30 units. The fine powdered forms have the advantage of a 

relatively large surface area. 

These filters are more dependent on effective operation 

than rapid sand filters. They have a greater head loss in 

comparison to sand filters. The filter runs are reduced by 

floe clogging if coagulated and settled water is fed through 

them. 

Rapid sand filters usually operate at a rate of 120 to 

240 M3 /M2 /day (2 to 4 gpm/ft2). Ground water is usually 

filtered at 180 to 240 M3 /M2 /day (3 to 4 gpm/day). Effi

ciency of high rate filter operation is based on the proper 

prefiltration treatment. 

The most frequently used filter medium is silica sand 

generally supported by a gravel bed. 

Slow Sand Filter. Slow sand filters require large land 

areas to filter a substantial quantity of raw water. The 

filtration rate is far below that of rapid sand filtration. 

Therefore, slow sand filtration is not recommended as an 

effective and ceonomical water treatment process. 

Anthracite Filters. Anthracite coal filtering media 

operates at a rate of 120 to 240 M3 /M2 /day (2 to 4 gpm/ft2). 

Activated Carbon Filters. Granular activated carbon may 



be used as a filter medium for the removal of taste and odor 

causing organics. 

Dual Media Filter. The anthracite coal-sand filtering 

media is the most common type of filtering media arrangement. 

A coarse layer of coal is placed over a fine layer of sand 

whereby intermixing takes place at the common boundaries, thus 

improving filtration. Dual media filters have the advantage 

over single filters of an increased effective depth of the fil

ter bed and longer filter length run. The employment of dual 

filters in rapid sand filters will improve efficiency. 

Mixed Media. The improved water quality is one of the 

benefits of a mixed media filter. The more common arrangement 

would be from top to bottom anthracite coal, sand and garnet, 

each having a specific gravity greater than the media above it. 

The thoroughly mixed materials throughout the bed results in 

increased surface area and an increase in filter run. The in

crease in surface area results in a filter bed much more resis

tant to breakthrough and more tolerant to surges in flow rates. 

Ion-Exchange Softening 

This procedure is carried out by the replacing of sodium cation for 

the calcium and magnesium ions in water. The net result is the calcium 

and magnesium sulfates or chlorides are changed to sodium sulfate or chlor

ide. The material used in this process is insoluble, granular materials 

that process a unique property of ion exchange such as polystyrene resins, 

natural green sand, process green sand, synthetic silicates, sulfanated 

coal and phenolic resins. 



Ion exchange is worth consideration in the treatment of any small 

system. This process can be utilized to render a water supply to vir

tually zero hardness. The disposal of large quantities of sludge, which 

is problem with line softening, is not a problem with ion exchange 

softening. 

Electrodialysis 

Electrodialysis is the ]_l'rocess of using special membranes which 

allow ions to pass through them, but not permitting the water to pass. 

Special membranes are available which permit the passage of only posi

tive ions (cation) or only negative ions (anions). The process is 

activated by a direct charge which causes ions to move from the water 

leaving the demineralized water. 

Electrodialysis is effective in the removal or reduction to the 

maximum permissible levels of the following contaminants: manganese, 

total dissolved solids, chloride, sulfate, nitrate and fluoride. 

Reverse Osmosis 

Reverse osmosis is a technique in which a semi-permeable membrane 

is used as a highly selective barrier to inhibit the passage of contam

inants. A semi-permeable membrane separates two solutions of water with 

different mineral concentrations, relatively pure water will flow through 

the membrane from the more dilute compartment to the compartment contain

ing the higher concentrates of minerals. The membrane prevents the pas

sage of organic, inorganic and microbial species and is very effective 

for water with high TDS. 

The high equipment cost and appreciable manual labor involved in 

membrane assembly and replacement are this process' disadvantages. 



Specifically reverse osmosis will remove or reduce manganese, total 

disso~¥~d solids, chloride, iron, sulfate, nitrate, bacterial, radio

nuclides and color. 

Stabilization 

The finish water should leave the plant in a state that is neither 

scale forming nor corrosive. Unstable water damages the distribution 

system by dissolving the pipe and redepositing the iron, thereby re

ducing the pipe diameter. This reduced pipe diameter hinders the hy

draulics of the system. The unstable water causes the water to be 

reddish when iron pipe is used. The consumers in the distributary may 

have water heaters damaged. 

The methods employed to stabilize water are adjusting the pH, 

addition of polyphosphates or silicas. The stabilization involves the 

coating of the piping within the distribution system with a protective 

coating. In water with low hardness and calcium ion deficiency, lime 

is added to raise the pH. In hard water with sufficient calcium ions 

in solution, sodium hydroxide or soda ash should be added to raise the 

pH without adding to the hardness. The poly-phosphate additive method 

operates on the principal that the phosphates react with iron and other 

minerals in the water to form positive charged particles. These par

ticles deposit a thin film to the pipe wall by migrating to the cathodic 

area of a corrosive cell, thus inhibiting corrosion of the metal. The 

most effective polyphosphate are bimetallic (zinc) or zinc orthophosphate. 

For water · with pH less than 8.4, low hardness and alkalinity sodium 

silicate can be used, 



Disinfection 

Disinfection is an essential step in the assurance of the destruc

tion or deactivation of pathogenic organisms. Although most harmful 

bacteria is removed from water by the treatment process of coagulation, 

sedimentation, filtration and natural die-away of organisms during 

storage in unfavorable environments, disinfection is never omitted. 

Chlorination is the preferable method of disinfection. Chlorination 

including the use of chlorine dioxide and ozonation are the most 

frequently used and accepted method of disinfection. 

Chlorine is available as elemental chlorine, hydrochloric salts 

or as chlorine dioxide. Chlorine has the advantage of being cheaper 

and is actively present in the distribution system longer than com

monly used disinfectant. The optimum donditions for the most effec

tive chlorination are long contact time, low pH, and high temperature. 

Before a choice is made as to the form of chlorination to use, cost/ 

benefit studies should be performed. The studies should reflect such 

factors as potential health hazards, stability, necessary storage and 

handling and on-site generation. 

Ozone is a method of disinfection that must be generated on site. 

It is effective in the destruction of bacteria and can destroy amebic 

cysts unlike chlorination. Temperature and pH are not great influ

encing factors on ozones efficiency. Disadvantages of ozone are, 

requirement of on-site generation, large el·ectrlc energy usage, no 

residual disinfection, and high possibility of system break down. 

Chlorination is the recommended choice as a disinfectant for 

small water treatment systems. The choice of the particular type 

of chlorine will result from cost/benefit studies. 



.. 

Waste Disposal 

After the communities' water has been treated all waste produced 

must be disposed of. The raw water quality and treatment process used 

will determine the quantity of the waste. 

The selection of a disposal method will be partly determined by 

factors such as the type of waste to be disposed of, the economics of 

the various methods of disposal and the contaminate level of the waste. 

Methods of disposal which are available to the small communities are: 

a. The dumping of the waste into a surface water. This was 

the most economical method of disposal prior to EPA's 

regulations prohibiting such practices. This practice 

may be resumed for communities near Mississippi or 

Missouri Rivers. 

b. Vacuum Filtration reduces the water content of the 

waste but is not efficient enough for all types of 

solid waste. Alum waste solids are not liquified 

sufficiently to make this method practical but lime 

waste are liquified in total. The major drawback for 

this method other than liquifying inefficiencies is the 

expensive equipment, operating and maintenance cost and 

waste disposal problems. These drawbacks make this 

method undesirable for a small community. 

c. Centrifugation is a method of dewatering solid waste 

in which the waste is not of a consistent water content. 

Its high capital, operation and maintenance costs and 

liquifying waste disposal problem makes it too costly for 

use by a small community. 



d. Sand beds can be utilized to liquify the solid waste by 

evaporation and drainage. This method requires substantial 

land because the waste is applied in a thin layer. This 

method is dependent on the weather condition and waste re

moval will result in additional capital, operation and 

maintenance cost. This method can be utilized by a small 

community but weather conditions will dictate the efficiency 

of the method. 

e. Lagooning is a method of waste liquifying using evaporation 

and freezing to reduce the water content. Where sufficient 

land is available, lagoons can be used until th~y are filled 

before utilizing another, thereby eliminating a need for 

further disposal of solids. When waste disposal is neces

sary, sanitary landfills or using the waste as a soil 

stabilizer can be utilized. 

Of the disposal methods discussed lagooning and drying beds are 

the most economical methods of disposal for a small community. The 

cost of operating these processes is relatively low in comparison to 

other methods. A small community would not have to appropriate funds 

for costly mechanisms using these methods. 

One of the most important questions that will have to be answered 

by the engineer in charge of supplying potable water, is how much will 

the total project cost? In order to estimate a reasonable figure mapy 

factors must be considered. The quality of the water source must be 

determined as an initial step. The various treatment processes should 

be evaluated to decide which process or combination of processes 



efficiently and economically treat the contaminants particular to your 

water supply. 

After the quality of the raw water and the finished water have 

been determined, the engineer must decide which of the various processes 

available can economically and effectively treat his community's water. 

The engineer will take into consideration the capacity required, local 

attitudes and any particular design parameters especially required for 

his connnunity in the treatment selection process. 

The following paragraphs give the basic parameters used in the 

formulation of cost equations for various processes. 

Cost Data 

Initial investment costs, operation and maintenance cost are of

fered herein as an aid in estimating the preliminary cost for a new 

water treatment facility. The cost equations were developed from data 

presented in "State of the Art of Small Water Treatment Systems" (1). 

The descriptions and assumptions used in expressing the data can be 

found in that document. 

The costs were derived by using the relationship between popula

tion and water consumption as shown in the following table. 

Population 

(1) 

25 
250 
1,000 
2,500 
5,000 
10,000 

TREATMENT PLANT DESIGN CAPACITY(!) 

Plant Per Capita Design Plant 
Design Rate Capacity 

(2) (3) = (1) X (2) 

m3 /c/day gpcd m3 /day gpd 

9.0 (2400) 227 (60,000) 
4.6 (1200) 1136 (300,000) 
1.9 (500) 1893 (500,000) 
1.1 (300) 2839 (750,000) 
0.8 (200) 3785 (1,000,000) 
0.6 (150) 5678 (1,500,000) 



' . 

polluted, thus reduced treatment cost. Some communities are fortunate 

to have a ground water source in which the only treatment need is dis

infection. With agricultural runoff from fertilized field, animal 

feedlots, mining waste and other advances of an industrialized society, 

the nation's water quality has deteriorated from the quality at the time 

many of the small water systems were initiated. 

The Environmental Protection Agency is conducting an investigation 

of the effect of surface _impoundments on ground water. This slow and 

insidious contamination results from seepage of unlined impoundments. 

Some of the leaking contaminants will be weakened by soil but concern 

should be given to shallow unconfined aquifers. A number of Missouri's 

communities receive their water supply from shallow wells. Should the 

soil atop these aquifers have their absorption capacity exhausted the 

water quality will be reduced and treatment cost would increase. A 

great expense would result if the present treatment system was totally 

outmoded to handle the purification and a new system was required. Many 

water systems presently reflect problems in equipment design, construction 

or condition of the basic water treatment plant. 

The vast majority of Missouri's small communities acquire their 

water from wells. The quality varies such that purification methods 

range from disinfection to more extensive treatment techniques to remove 

iron, manganese, hardness, etc. Generally one would find Hissouri's 

ground water to be characterized by the following conditions: 

Irbri. 

This impurity can impart a metallic taste to water or to any food in 

whose preparation such supply was used. Deposits of iron produce rusty 



For power cost equations the following form is used: 

C (Equation)= Cost (Dollars) 
$0.033 

C = Power cost for one kilowatt hour of energy plus 
desired contingency. 

$0.033 = Sum of power cost of one kilowatt hour of 
energy at $0.03 plus 10% contingency used 
at time of equation development. 

Mechanical Draft Aeration 

.Capital Cost. 

cost= A (-3.57659E-4 x2 + 8.538728 X +13050) 
1489 

OPERATION AND MAINTENANCE COST 

The equations used in the development of the operation and 

maintenance cost of mechanical aeration covers a plant treatment range 

of 227 m3 /day to 4567 m3 /day.Cl) 

Supply Cost B 
(1-8.4) 

3 (-3.8E-9X + 2.982E-5x2 + 8.76927E-2X + 218) 

[1] 

[2] 

Power Cost for 800 to 5678m3/day = C ( 3 2 6 ) (0 .033) +8.0E-lOX - 7.0E-SX +1. E[~] + 92 

Power Cost for 227 to 800m3/day = __ B_ 
0 . 033 

DIFFUSED AERATION 

Capital Cost. 

(105) 

The capital cost equation for diffused aeration is applicable to 

a plant treatment range of 227m3/day to 5678m3/day. 

[4] 

A 3 2 ) ] Captial Costs= 
1489 

(7.0E-8X - 8.075E-4X + 6.19X +13733 [5 

Operation and Maintenance Cost 

The operation and maintenance equations for diffused aeration are 

for treatment capacities ranging from 227m3/day to 5678 m2/day. 



POWER COST= O.Oc33 (-l.6E-8x3 + l.6988E-4x2 - 0.29221251X+482) [6] 

Supplies Cost (for 227 to 3000m3/day) (l 8:_ 4) (132X0.077 ) [7] 

SUPPLIES COST (for 3000 to 5678 m3/day) lS~. 4 (4.0E-9X3 - 6.557E-5X2 
+ 0.3606X - 336) [8] 

RAPID MIX 

Capital Cost. 

The equation used to determine the capital cost is applicable for 

a plant treatment range of 1000 m3 /day to 5678 m3 /day. 

CAPITAL COST = 1:S9 (-9. 64E-8X3 + l.33507E-3X2 - 3. 21633X + 21226) 

Operation and Maintenance Cost 

3/ C 3 2 POWER COST (for 1750 to 5678 m day) O 033 (-2.47E-8X +2.318E-4X 
' -0.481212X + 696) 

3/ - C Power Cost (for 1000 to 1750m day)- 0 _033 (415) 

SUPPLIES COST= l8:.
4 

(-9.0E-10X3 +1.115E-5X2 - 2.1483E-2X +253) 

FLOCCULATION 

Capital Cost. 

The equation used to determine the flocculation process capital 

cost is applicable for plant treatment capacity range of lOOOm3/day to 

5678m3/day. 

CAPITAL COST= 14!9 
(-l.5E-7X3 +2.001E-3X2 -1.27013X+50269) 

Operation and Maintenance Cost 

The equations used to determine the flocculation operation and 

maintenance cost are applicable for plant treatment capacity ranges of 

lOOOm3/day to 5678m3/day. 

Power Cost for 1000 to 2000 = 0.~33 (302) 

[9] 

[10] 

[ 11] 

[12] 

[13] 

[14] 



POWER COST (FOR 2000 to 5678 m /day)= o.g33 (-5.1E-9x3 +7.331E-5X2 [15] 
-0.2373122X+527) 

SUPPLIES COST= 18:.4 (9.0E-10x3+1.943E-5x2 -4.170568E-2X+479) [16] 

FLOCCULATOR--CLARIFIER 

Capital Cost. 

The equation used to determine flocculator-clarifier cost is applic

able for a plant treatment capacity range of 1000 m3 /day to 5678 m3/day. 

14A89 (l.63E-6X3 - 9.32053E-3X2 + 56.89X + 183542) 

Operation and Maintenance Cost 

The equations are applicable for a plant treatment capacity range 

for 1000 m3 /day to 5678 m3 /day. 

C · 2 POWER COST= 0 _033 (+2.0E-9X3 - 4.8E-7X + 6.766783E-2X + 519) 

SUPPLIES COST 
18:. 4 (l.42E-9X3 + 9.73E-6X2 + 0.03X + 552) 

SEDIMENTATION 

Capital Cost 

The equation used to develop sedimentation capital cost is applic

able for a treatment range of 1000 to 5678m3 /day. 

14
A
89 

(l.7E-7X3 + 2.50658E-3X2 +13.322X + 212964) 

Operation and Maintenance Cost 

[17] 

[20] 

[21] 

The operation and maintenance cost equation for this process is 

based on the horsepower requirements for uninterrupted operation of the 

sludge collector motor. A supply cost equation is alos provided. 1 

POWER COST= o.g33 (l.89E-9X3 - 2.545E-5X2 + 0.123X + 240) [22] 

SUPPLIES COST= 1s!.4 (5.0E-10x3 + l.268E-5X2 - 3.582155E-2X + 323) [23] 



ION EXCHANGE SOFTENING 

Capital Cost. 

The equations to be used to estimate this processes capital cost 

are: 

UNIT PROCESS COST= 
14

A
89 

(2.41E-6X3 - 1.8233E-2X2 + 61.4X + 18037) [24] 

ENCLOSURE COST= 
14

~
9 

(6.32E-8X3 - 4.7438E-4X2 + 1.816X + 3131) [25] 

Operation and Maintenance Cost 

POWER COST= o.~33 (-2.0E-10X3 + 5.9E-7X2 + 3.3072E-2X + 14) [26] 

UNIT PROCESS SUPPLIES COST = 
18

:. 
4 

( 1. 7E-9X3 - 3. 4 7E-6X2 + 0. 892X + 416) [27] 

ENCLOSURE SUPPLIES COST = l8:. 
4 

(-2. 0E-10X3 - 9. lE- 7X2 + 3. 6E-2X + 59) [28] 

REGENERATIVE CHEMICAL COST = !8!.
4 

(2.0E-8X3 - 4.8027E-4X2 + 9. 729X- 430) [29] 

PRESSURE FILTRATION 

Capital Cost. 

The equations used to estimate the cost for the three surface 

loading are: 

Loading of 120m3 /m2 /day (2 gpm/ft2) 

Unit Process Cost= 
14

~
9 

(-2.005E-6x3+2.23724E-2x2 +11X+69817) [30] 

Enclosure Cost= 
14

~
9 

(1.9E-7X3 +4.912E-5X2 +0.5059X+17765) [:h] 

Loading of 240m3 /m2 /day (4 gpm/ft 2) 

Unit Process Cost= 
1
t

89 
(1.6E-7x3 +2.8862E-3X2 +18.09X+43534) [32] 

A 
Enclosure Cost = 1489 ( 1. 2E- 7X3 - 7. 4 l 9E-4X2 + 3. 08 lX + 10826) [ 33] 

Loading of 360m3 /m2 /day (6 gpm/ft2) 

Unit Process Cost = 
1
:S

9 
(-4.0E-8X3 + 2.008E~3x2 + 16.38X+ 28918) [34] 

Enclosure Cost= 
14

~
9 

(-6.0E-8X3+7.43E-4X2 -0.161X+8246) [35] 



·. 

Operation and Maintenance Cost 

The equations used to determine the operation and maintenance cost 

for the three surface loading are applicable for a treatment plant cap

acity of 1000 to 5678 m3 /day. 

LOADING OF 120m3 /m2 /day (2 gpm/day) 

B 3 2 Unit Process Supplies Cost= 
188

_
4 

(l.4E-9X +2.48E-6X +0.1302X+l98) 

Power Cost= C (l.5E-10x3 +5.78E-6X2 +2.096E-2X+61) 
0.033 

Enclosure Supplies Cost = 
18

:. 
4 

( 1. 6E-9X3 + 2. 94E-6X2 + 3. 6 7 8E-2X + 259) 

LOADING OF 240m3 /m2 /day (4gpm/day) 

[36] 

[37] 

(38] 

Unit Process Supplies Cost= 
18

: 
4 

(3.0E-10X3 +3.58E-6X2 +5.968E-2X+l89) 
' [39] 

Power Cost= o.~
33 

(-8.0E-10x3 + l.082E-5x2- l.682E-2X+70) 

B 
Enclosure Supplies Cost == 

188
, 
4 

(L 936E-5 - 4. 87E-2X + 281) 

LOADING OF 360m3 /m2 /day (6 gpm/day) 

[40] 

[41] 

Unit Process Supplies Cost= l8:.
4 

(l.OE-lOX3 +1.97E-6X2 +5.0E-2X+l23)[42] 

C 3 2 [ ] Power Cost= 
0

_
033 

(7.0E-8X - 5.164E-4X + 1.134X- 697) 43 

Enclosure Supplies Cost= 
18

:_
4 

(l.4E-9x3+1.62E-5X2 -9.12E-3X+146) [44] 

GRAVITY FILTRATION 

Capital Cost. 

The equations used to estimate the capital cost for the three sur

face loading are applicable for a treatment capacity of 1000 to 5678m3 / 

day. 

LOADING OF 120m3 /m2 /day (2 gpm/day) 

Unit Process Cost = 
1
t

89 
(-7.4E-7X3 + l.239024E-2X2 - ll.61X+ 113340) [45] 

A 3 2 Enclosure Cost= 
1489 

(-2.1E-7X +3.34E-3X -4.542X+20213) [46] 



LOADING OF 240m3 /m2 /day (4 gpm/day) 

Unit Process Cost= 
14

~
9 

(-3.2E-7X3 +S.3627E-3X2 - 7.779X+94097) [47] 

Enclosure Cost= 
1
t

89 
(l.2E-7X3·-l.356E-4X2+o;938X+l3326) [48] 

LOADING OF 360m3 /m2 /day (6 gpm/day) 

Unit Process Cost= 
1
:

89 
(-6/7E-7X3 +7.462E-3X2- 13.87X+85931) [49] 

Enclosure Cost = 
1

~
9 

(-6. OE-8'+ 7. 939E-4X2 - O. 584X + 10642) [so] 

Operation and Maintenance Cost 

The operation and maintenance cost equations for the three surface 

loading rates are applicable for a treatment capacity of 1000 to 5678 m3/ 

day. 

LOADING OF 120m3 /m2 /day (2 gpm/day) 

B 3 2 Unit Process Supplies Cost = 
188 4 

(8.16E-10X + 1. 23E-5X + 3. 67E-2X + 290) 
. [51] 

Power Cost= 0.~
33 

(-6.0E-lOX3+1.055E-SX2 +5.3E-3X+71) [52] 

Enclosure Supplies Cost= 
18

!_
4 

(-2.7E-9X3+1.07E-Sx2 +0.1921X-14) (53] 

LOADING OF 240m3 /m2 /day (4 gpm/day) 

B 3 2 Unit Process Supplies Cost = 
188 4 

(-9.0E-lOX + l.076E-5X + 6.0E-3X+ 274) 
. [ 54] 

Power Cost= 0.~
33 

(-6.0E-10X3 +1.018E-5X2 -2.18E-2X+87) [55] 

Enclosure Supplies Cost = 
18
!. 

4 
(3. OE-9x3 - 2. 097E-SX2 + 0 .1168X) [ 56] 

LOADING OF 360m3 /m3 /day (6 gpm/day) 

Unit Process Supplies Cost = is!.
4 

(2.0E-10X3 - 8.5E-7X2 + 3.66E-2X+ 211) [57) 

Power Cost= 0.~
33 

(3.0E-10X
3

-2.18E-6X2 +2.08E-2X+l8) [53] 

Enclosure Supplies Cost= 
18

:_
4 

(8.3E-10X3- 1.63E-sx2 +0.121X+28) [59) 



DEMINERALIZATION 

Capital Cost. 

The equations used to estimate the capital cost for this process 

are applicable for a treatment plant capacity of 227 to 5678 m3 /day. 

Unit Process Cost= ll~ 9 (1.09E-5X3 - 0.1149X2 +473X+ 107436) 

Enclosure Cost= 1t89 
(-9.833E-8X3+8.6827E-4X2 +5.65X+3581) 

Operation and Maintenance Cost 

The operation and maintenance cost equations for demineralization 

are applicable for a treatment plant capacity of 227 to 5678m3 /day. 

Power Cost= o.~33 (-1.9E-9X3+2.1E-6X2 +0.145338X-36) 

[60] 

[61] 

[62] 

Enclosure Supplies Cost= 
18
t

4 
(-2.0E-10x3+1.67E-6X2 +0.122388X+78) [63] 

Regenerative Chemical Cost= B ---
67 X 1.014 

188.4 

Unit Process Supplies Cost= __ B_ 242 x0 · 535 

188.4 

REVERSE OSMOSIS 

Capital Cost. 

[64] 

[65] 

The equation used to determine the capital cost for reverse osmosis 

are: 

A 
Unit Process Cost= -1-4-8-9- (-7 .85E-6X3 + 0.13754X2 - 22.88X+ 122357) 

Enclosure Cost = 14~ 9 (-1.9E-7X3+ 6.3898E-4X2 + 14.83X+ 2486) 

Operation and Maintenance Cost 

The operation and maintenance cost equations for reverse osmosis 

are: 

Unit Process Supplies= B (98 X 0 · 866) 
[...]
(-5.0E-SX +3.606E-4X +l.557X+5248) 

Dosages of 1.5 mg/1 

Unit Process Cost= 
14

~
9 

(-l.3E-Sx3 +1.83E-4X2 +0.98X+5428) 

_ A 3 2 Enclosure Cost -
1489 

(-4.0E-8X +2.63E-4X +l.151X+3141) 

Dosage of 10 mg/1 

[214] 

[215] 

[216] 

[217] 

[218] 

[219] 

Unit Process Supplies Cost= 
1

~:_
4 

(8.0E-lOX3 +3.14E-6X2 +0.1096X+296)[220] 

B 3 2 ] Salt Cost = 
188

_
4 

(3.0E-9X + 5.552E-5X + 0.4591X+ 558) [221 

B 3 2 Enclosure Supplies Cost= 
188

_
4 

(-5.0E-lOX +7.82E-6X -0.0152X+249) [222] 

C 3 2 Power Cost = $O. 
033 

(-1. 144E-7X + 1. 132E-3X - 2. 33X + 2342) [223] 

Dosage of 5 mg/1 

Unit Process Supplies Cost= B (-3. 5E-9X3 + 4. 382E-5X2 + 0. 0149X + 142) 
188 . 4 [224] 

Salt Cost= B (l.62E-8X3 +3.58 E-6X2 -0.341 X+llO) [225] 
188.4 

B 3 2 Enclosure Supplies Cost= 
188

_
4 

(-2.6E-9X +2.765E-5X -0.0602X+208) [226] 

C 3 2 Power Cost = $0.0
33 

(2.15E-9X + l.102E-4X - 0.093X+ 459) [227] 

Dosage of 1.5 mg/1 

Unit Process Supplies Cost = 
18
t 

4 
(6. OE-lox3 - 2. 098E-5X2 + O .1226X + 36) [228] 



Salt Cost= B (3. 8E-9X3 - 3. 924E-5X2 + 0. 28X - 140) 
188.4 

Enclosure Cost= 18!_ 4 (-2.9E-9X3 + 2.558E-5X2 - 0.0389X+ 105) 

= C ( 3 2 Power Cost $0.033 -l.8E-10X + 2. 235E-5X + 0.007X+ 170) 

WASTE DISPOSAL FACILITIES 

The capital cost equation for this facility is: 

Capital Cost = 1: 89 (2. OE-8X3 - 2. 399E-4X2 + 2. 98X + 1880) 

[229] 

[230] 

[231] 

[232] 

The operation and maintenance cost equations for waste solid removal 

is applicable for treatment plant capacities in the range of 227 to 5678 

m3 /day. 

B (2.7E-8Xg - 3.2482E-4X2 + l.96X + 6) 
188. 4-

LABOR COST 

[233] 

The annual labor cost is based on the National Average Earnings Rate 

published by the United States Department of Labor and Bureau of Statistics 

as previously explained. The applicable plant treatment capacity range is 

1000 to 5678 m3/day. The labor cost equations include wage and fringe 

benefits. 

Type 1 facility 

7 
.D30 (1. 3E-9x3 - 6. 624E-5X2 + 1. 74X+ 2199) [234] 

Type 2 facility 

7
_D
30 

(-l.25E-7X3 - l.21553E-3X2 - 0.582X+ 63149) [235] 

Type 3 facility 

7 
.D
30 

(2. 69E-7X3 - 1. 7657E-3X2 + 8. 27X+ 71+102) [ 236] 



D = Current National Average Earnings Rate determined similare to method 

described on page 

7.30 = NationalAverageEarnings Rate applicable at time of cost develop-

ment. 

The above cost equations can be utilized to estimate the cost 

required to treat drinking water. The developer of a small rural water 

system would have to be familiar with the initial groundwater quality 

and the desired finish water quality to adequately select a unit proc

ess or processes. The cost equations can be trended to give an estimate 

of current cost for water treatment which can be a valuable bit of 

initial information to the rural community. The cost are developed for 

average conditions and parameters should be altered to take extraordinary 

conditions into consideration. 



"The plant per capita design rates in the above Table are based 

on water usage or usage rate and on an assumed amount of storage in the 

system. For the smallest system, no storage was assumed in the system; 

therefore, the plant design rate is based on the maximum rate of usage 

which would be for wateriri.g lawns or gardens. For the largest system, 

a normal maximum day per capita usage was assumed along with adequate 

storage in the system to supply any water requirements which would ex

ceed this rate. 

Cost data presented arecappropriate for average situations. They 

should permit development of preliminary cost estimates for water 

treatment facilities when used with judgment regarding local conditions. 

An engineer should be engaged to review local conditions and to evalu

ate the manner in which this report's cost information will be used. 

It is emphasized that the cost data contained in this report can

not be used as a substitute for detailed cost estimates based on a 

particular water treatment situation. Among the many variables which 

affect actual construction costs are the following: 

a. Characteristics and complexity of specific plant design. 

b. Current and projected labor costs. 

c. Contractor's attitudes regarding their need for work. 

d. Availability of materials. 

e. Climate and seasonal factors. 

Local factors can also have a significant effect both on con

strue tion and on operation and maintenance costs. 11 (1) 

The capital and operation & maintenance cost equations were gen

erated to cover water treatment plan capacities of 227 m3 /day (0,06 mgd) 

to 5678 m3 /day (1.5 mgd). Diffused aeration, clarification processes, 

filtration and disinfection methods cost equations vary from this 



' \ 

capacity range because of the unsound economics of their operation in 

the lower flow ranges. 

A. Capital Costs 

"Cost [equations] were developed for treatment processes judged 

applicable to small water treatment systems. These [equations] relate 

capital costs to quantities of water treated and to population served. 

[Estimates of complete water treatment plants may be developed on the 

basis of these relationships.] 

Yard piping, fencing (where applicable), and sitework have been 

included in the curve for each unit process. When adding unit process 

costs together some of these items may overlap; this may cause the 

total cost to exceed actual plant costs by 10 to 25 percent ·. 

Cost data, developed specifically for this report, are based on 

information from various manufacturers and on the experience and 

judgment of the investigators. Preliminary designs and engineering cost 

estimates were developed for each unit process at various low rates. 

Estimates of construction costs are representative of average price 

levels as of January, 1977. The Engineering News Record Building Cost 

Index of that date had a value of 1489. 

Included in the capital costs are necessary construction costs, a 

contingency amount and engineering, legal and administration fees. A 

cost for fencing is provided for mechanical aeration, diffused aeration, 

rapid mix, flocculation, sedimentation, ozone contact chamber and waste 

disposal (lagoons). 

Capital costs for unit processes, package plants and enclosures are 

developed as follows: 



1. Construction costs-included are necessary costs for equipment, 

materials, installation, freight and start-up. 

2. Sitework-estimated as 10 percent of the construction cost. 

3. Electrical-estimated as 20 percent of the construction cost. 

4. Contingency-estimated as 10 percent of the total of construc

tion cost, sitework, electrical and fencing (if applicable). 

5. Engineering, legal and administrative-estimated as 15 percent 

of the total of construction cost, sitework, electrical, 

fencing (if applicable), and contingency." (1) 

"Equipment and materials capital costs are based on use of pre

fabricated, modular, or factory built/field assembled units to minimize 

on-site construction. Design parameters used for sizing unit processes 

should not be generally applied to all water treatment situations. 

Design parameters should be selected on the basis of raw water charac

teristics for each application. 

Enclosure capital costs include costs for a prefabricated insulated 

metal building, foundation, and necessary plumbing and electrical facilities. 

B. OPERATION AND MAINTENANCE COSTS 

Based on the average cost information presented, total annual 

operating and maintenance expenses for various plant components may be 

developed. Where it was not possible to base operation and maintenance 

cost data on manufacturers' information, cost elements were estimated. 

Actual costs may vary appreciably from the estimated average costs 

in this report. However, when used with judgment, the data presented 

should be of value for preliminary cost estimates. The user should 

recognize the inherent limitations of such estimates and should develop 



applicable operating cost estimates based on local conditions. 

Cost data adjusted to indicated cost levels for January 1977. 

To update these costs, they may be trended to the applicable date 

by using the "Wholesale Prices and Price Indexes" as published by 

the Bureau of Labor Statistics, U.S. Department of Labor. The 

Wholesale Price Index for January 1977 is 188.4. If knowledge of 

a specific local situation indicates a more appropriate updating 

method, such information should be utilized. 

Major elements of operation and maintenance costs considered 

include labor, power, supplies and chemicals. Annual labor cost 

equations are provided for the following types of treatment facilities: 

Type 1 - minimal treatment such as disinfection only. 

Type 2 - conventional facility with chemical addition, clarification, 

filtration and disinfection. 

Type 3 - conventional facility described above with one additional 

special process such as ion exchange, electrodialysis, 

reverse osmosis. 

The labor costs indicate the total requirements to adequately 

operate and maintain the facility. Man-hour requirements for these 

treatment facilities are based on desirable levels of operator atten

tion for each type of plant. [For the Type 1 facility it is estimated 

that one part-time operator is required. For the Type 2 and Type 3 

facilities, round-the-clock operation with one to two operators per 

shift is recommended.] The average hourly earnings rate (wages plus 

fringe benefits) used is $7.30. This rate is based on the National 

Average Earning Rate published by the U.S. Department of Labor, Bureau 



of Labor Statistics, for nonsupervisory employees in the public utility 

industry, under "Water, Steam and Sanitary Systems", SIC Code 494-7, as 

of January 1977. [If local conditions indicate a different earnings 

rate, such information should be used.] 

[Power cost equations are provided for the applicable unit proc

esses.] These power costs are based on equipment power requirements, 

and estimate of the operating time of the equipment, a power cost of 

$0.03 per kWh and a 10 percent contingency, 

Cost [equations] for supplies include costs for nonnal annual 

upkeep and improvement materials. Unit process supply cost [equa

tions] include costs for oil, grease, belts, chains, etc. Enclosure 

supply cost equations include cleaning materials, point, etc. [The 

supply costs are based on 5 percent of the equipment cost for each 

unit process, 2 percent of the construction cost for each enclosure 

and a 10 percent contingency.] Supplies cost curves for electro

dialysis and reverse osmosis are exceptions. They are based on 

estimated costs from manufacturers. Electrodialysis supplies range 

in cost from $0.20 to $0.30 per 3.8 m3 (1000 gal), depending on 

plant size. Reverse osmosis supplies range in cost from $0.20 to 

$0.50 per 3.8 m3 (1000 gallons), depending on plant size. 

[Chemical costs are provided in Table I, for various chemicals 

used in water treatment.] These chemical costs are for January 1977 

and should be trended as necessary by using the Wholesale Price Index 

as discussed previously. 

[Chemicals not listed in Table I include:] granular activated 

carbon, regenerative chemicals for activated alumina, ion exchange 



softening and demineralization, and salt for sodium hypochlorite on-

site generation. 

equations. 

Costs for these chemicals are µrovided by cost 

The following unit processes include capital .cost and operation 

and maintenance cost equations and parameters used in cost develop

ment. It should be remembered that these equations are for average 

conditions. The engineer may have to make parameter adjustment for 

his community's special conditions. 



Chemical 

Activated Carbon 
(Powdered) 

Alum 

Calcium Hypochlorite 

Chlorine 

Ferric Chloride 

Ferric Sulfate 

Hydrated Lime 

Polyphosphate 
(Sodium Hexameta) 

Polymer (Dry) 
(Wet) 

Potassium 
Permanganate 

TABLE I 

WATER TREATMENT CHEM~CAL COST (1) 
(January 1977 Prices) 

Packaging 

65 lb bags 

100 lb bags 

100 lb drums 

100 lb cylinders 

175 lb drums 

100 lb bags 

50 lb bags 

100 lb bags 

50 lb & 100 lb bags 
55 gallon drums 

110 lb bags 
550 lb bags 

Price 

1-14 bags, 44.45 cents per lb 
15-28 bags, 41.95 cents per lb 
29-50 bags, 39.45 cents per lb 

1-9 bags, $16 per bag 
10-20 bags, $11 per bag 
21-100 bags, S9.25 per bag 

$81.60 per dru2 

1-9 cylinders, $30 per cylinder 
10-24 cylinders, $26 per cylinder 

0-630 lb, 18.65 cents per lb 
631-12,000 lb, 17.90 cents per lb 

1 bag, $10.15 
2-20 bags, $8.90 per bag 
21-100 bags, $7.65 per bag 

1-40 bags, $2.85 per bag 
41-200 bags, $2.23 per bag 

1-9 bags, $36.80 per bag 
10-19 bags, $34.80 per bag 

varies, use $2.25 per lb 
varies, use $0.30 per lb 

92.35 cents per lb 
73.80 cents per lb 

~ 



The capital cost equation for the unit processes are of a form 

such that rapid updating is possible. The independent variable "X" 

to be used in the equations represent the plant treatment capacity. 

Capital cost equation for unit processes are of the following form: (1) 

A (Equation)= Cost (Dollars) 
1489 

where 

A= Engineering News 

Record Cost Index applicable 
to time of interest to user 

1489 = Engineering News Record 
Cost Index applicable at 
time of cost development 

Operation and Maintenance costs equations for unit process supplies, 

enclosure supplies, chemicals and media replacem'i:mt cost are of a form 

such that rapid updating of cost equations are possible. The user of 

these equations would only have to know the plant treatment capacity 

"X" and the current Whole Price Index. To update the power cost equa

tion a knowledge of the plant treatment capacity "X" and the cost of 

a kilowatt-hour of energy plus the user's desired con.ting.ency is needed. 

Labor cost are not included in the operation and maintenance cost 

equations. 

For Unit Process Supplies, enclosure supplies, chemical and media 

replacement cost, the independent variable "X" used in all equations 

represents the plant treatment capacity. The equations are of the 

following form: 

B (Equation)= Cost (Dollars) 
188.4 

B = Wholesale Price Index applicable 
to the time of interest to the user. 

188.4 = Whole Price Index used at the time of the 
Operation arid Maintenance cost equation 
development. 




